5309 205A

Tyvay

00000 O 0 O MENU BACK

00O 0O NEXT

( F¥—vHRr7Y%x ) TRANSMISSION ( With Charge Pump )

Rl HMaRES EiEREZE &%k i i R s " &
#
i
NO. | PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |From ~ uP TO SERIAL NO.| REMARKS
1 7206 000B 001 |3y¥3vAssy TRANSMISSION ASSY| 1 |HTO051B
2 | K710 0110 020|F#&"ILb BOLT 4 |M10 % 20(7T)
3 [ 5306 2004 000|7'L—F PLATE 1
4 [K710 0108 020 |F#&"JLb BOLT 6 [M8x20(7T)
5 [ K814 0108 050 |F#& Lk BOLT 1 |M8 X 50(8T)
6 |F301 0108 000|FFyh NUT 3 [ms
7 |A114 0110 100|& b BOLT 1 |M10x 100 X 26
8 [F301 0110 000|FFyhk NUT 1 |M10
9 [ 5306 2005 000 |# 2 BOSS 1
10 | 0572 0005 028 [+— KEY 1 [5x5x28
11 | 7308 1113 000 |9—Yo4" 77y FAN 1
12 | 5304 2005 000 [v/L 4 PLATE 1
13 | 5304 2007 000|7°—!) PULLEY 1
14 | 5304 2008 000|7°L—F PLATE 1
15 | K700 0106 014 [Fi Lk BOLT 7 [M6x14(7T)
16 | 3640 6009 000 [/\'UH CLAMP 4
17 | 5310 2058 000{74°7°4 ADAPTER 1
18 | 0350 0141 022 [PW WASHER 1 |10x22x1.6
19 | 5309 2055 000 [\ COVER 1
20 | K110 0108 016 |Fi Ik BOLT 18 |M8 % 16(4T) ~N0.9440400
20 | K110 0108 016 |Fi 1Lk BOLT 15 |M8 % 16(4T) D [NO.9440401~
21 | 0050 2108 083|477 CLAMP 1 |L80(DH)
22 | 5309 2061 000 |# 14474 BRACKET 1 ~N0.9440400
22 | 5309 2061 001 |#4IL4474 BRACKET 1 D [NO.9440401~
23 | 5310 2053 000|424 TANK 1
CM1802 —10— 2009/July



	MENU BACK: 
	NEXT: 


